
ASSEMBLY MANUAL 

Record serial number

Elite DELTA SL Recumbent Bike



2

CONTENTS
3

4

Parts List    5

7

Exploded Drawing     15

Display Console 17

Se�ng Your Bike Up  19

Maintenance Log 22

Limited Warranty 23

Warm-Up Exercise 24

Training Stages 25

 Notes  26

      

Thank you for purchasing the Elite Delta SL Recumbent Bike.

Elite Delta SL. 

SERVICE & WARRANTY
For service and warranty assistance please visit:  

 
 

(09) 258 9067

Elite Fitness HQ
28 Morrin Road
St Johns  
Auckland, New Zealand

 
0800 2 438 348 

Care and Maintenance 21



3ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

READ ALL INSTRUCTIONS BEFORE USING THE MACHINE
This product has been designed for home use only.
not be applicable to products being subjected to professional use or products being used in a 

 —

 —

 —

 —

 —

 —

 —

 —

 —
CONSULT A PHYSICIAN IMMEDIATELY. 

 —  

 —

 —

 —  

 —

 —

 — Do not use strong solvents for cleaning, and only use the tools supplied, or suitable ones of 

 —

 —

IMPORTANT SAFETY INSTRUCTIONS



4

A) 

 

PRODUCT SPECIFICATIONS

User Weight Capacity:

Shipping Weight: 36 kg

Net Weight: 32.5 kg

120 kg

120



5ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

PARTS LIST

NO. NAME SPECIFICATION QTY NO. NAME SPECIFICATION QTY 

1 Main frame  1 42 Magnet board  1 

2 Front stabiliser  1 43 Tension spring 1.0× 15×55L 1 

3 Rear stabiliser  1 44 Axle of rotation 12×67 1 

4 saddle adjusting tube  1 45 Circlip 10 2 

5 Saddle  1 46 Screw M6×20L 2 
6 Back cushion  1 47 Flywheel axle 20×107L 1 

7 Front post  1 48 Bearing seat ABS 2 

8 Front handle bar  1 49 Bearing 6001ZZ 2 

9 Console  1 50 
Bearing end cover 

piece 
 2 

10 Knob  1 51 Screw M6×10L 8 

11L Pedal-L 1/2"-20-L 1 52 Flat washer 6× 13×1.5t 2 

11R Pedal-R 1/2"-20-R 1 53 Screw ST4.2×19H 8 

12 
Front stabilizer tube 

plug-left 
PT40×80 1 54 Screw M8×50H 4 

13 
Front stabilizer tube 

plug-right 
PT40×80 1 55 Flat washer 8.5× 20×1.5t 22 

14 Console wire -top  1 56 Cap nut M8×1.25 2 

15 Console wire-bottom  1 57 Saddle support set  1 

16 
Pusle sensor 
wire-middle 

 1 58 Screw M8×45 2 

17 Pusle sensor wire-top  1 59 Protective plug 22× 12.2×12.5L 1 

18 Screw M5 4 60 Power wire  1 
19 Pusle sensor wire  1 61 Motor wire  1 

20 Pulse sensor  1 62 Handle bar tube plug  4 

21 Motor  1 63 Screw M8×16H 20 

22 Tube bushing 40×80-50×100 2 64 Rectangular tube plug 40×80 2 

23 Flywheel 240×40 1 65 Screw ST4.2×16H 9 

24 Cover-left ABS 1 66 Curved washer 8.2× 20×1.5t 6 
25 Cover-right ABS 1 67 Rear handle bar  1 

26 
Pulley Axle welding 

Group 
 1 68 Screw M5×15H 4 

27 Belt pulley 240×20×PJ6 1 69 Circlip  1 

28 Adjusting pad 48×16L 1 70 Wave washer  1 

29 Decorative circle ABS 4 71 Bearing  2 

30 
Rear stabilizer tube 

plug 
PT40×80 2 72 

Pulley Axle Spacer 
Bush 

 1 

31 Crank decorative cove PVC 2 73 
Hexagonal cylindrical 

head screw set 
M6×12 4 

32 Nylon nut M10×1.5 2 74 Left crank  1 

33 Belt PJ6 - 390 1 75 Right crank  1 

34 Tension spring 2.5× 1 76 Screw M6×35L 1 



6

PARTS LIST

35 Pinch roller fixing plate  1 77 Front handle bar foam  2 

36 Hex nut M6 1 78 Rear handle bar foam  2 

37 Fixing plate screw M10×1.5×42L 1 79 Oval tube plug PT30×60 2 

38 Pinch roller 
37×

30×22.4L 
1 80 Adapter  1 

39 Idler Shaft Bushing 
14×

10.2×6L 
1 81 Flywheel retainer  2 

40 Flat washer 
10.2×

20×1.5t 
2 82 Screw  6 

41 Fixing plate screw M10×1.5×20L 1 83 Trim Cover  6 

HARDWARE PACKAGE



7ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

ASSEMBLY INSTRUCTIONS

STEP 1

Remove all the screws (54) and flat washers (55) from the front stabiliser (2) and the rear stabiliser 
(3) using the Allen key, and store them securely.

A�ach the front stabiliser (2), which has a transport wheel, to the main frame (1) and �ghten it 
securely with the wrench using the retained hardware. Then, a�ach and secure the rear stabiliser 
(3) to the main frame (1) in the same manner.



8

ASSEMBLY INSTRUCTIONS

STEP 2

Securely a�ach the le� pedal (11L), indicated with "L," to the le� side of the crank (74), also marked 
with "L," using a spanner in an an�clockwise direc�on. 

Then, fasten the right pedal (11R), labelled "R" onto the right side of the crank (75), marked with 
"R," using a spanner in a clockwise direc�on.



9ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

ASSEMBLY INSTRUCTIONS

STEP 3

 

Loosen all the screws (63) and flat washers (55) on the saddle adjus�ng tube (4) using the wrench, 
and ensure they are safely stored.

Secure the saddle adjus�ng tube (4) onto the main frame (1) using the screws (63) and flat washers.



10

ASSEMBLY INSTRUCTIONS

STEP 4

A�ach the saddle (5) and back cushion (6) to the saddle support set (57) using screws (63) and flat 
washers (55), as indicated separately, and securely �ghten them with a wrench.



11ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

ASSEMBLY INSTRUCTIONS

STEP 5

Securely a�ach the rear handlebar (67) to the saddle support set (57) using the screw (58), curved 
washer (66), and cap nut (56), and �ghten them with a wrench.

Next, ensure the pulse sensor wires (16&19) are correctly connected together.



12

ASSEMBLY INSTRUCTIONS

STEP 6

Carefully connect the console wires (14&15) together. Ensure the sensor wires (16&17) are 
connected correctly. Straighten all pins before connec�ng wires 14 & 15 and 16 & 17 to prevent 
console malfunc�on.

Then, place the front post (7) onto the main frame (1) as illustrated and securely �ghten it with 
the screw (63), flat washer (55), and curved washer (66) using a wrench.



13ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

ASSEMBLY INSTRUCTIONS

STEP 7

A�ach the handlebar (8) to the front post (7) securely using a flat washer (55) and screw (63), 
ensuring a �ght fit.

Connect the console wire (14) and pulse sensor wire (17) together with the wire on the console (9) 
correctly. Verify that all pins are straight before connec�ng.

Securely fasten the console (9) onto the plate of the front post (7) using the screws (68).

To use the exercise bike, insert the power adapter (80) into the power socket.



14

ASSEMBLY INSTRUCTIONS

CONGRATULATIONS

Assembly of your Elite Delta SL Recumbent Bike

Failure to visually check and test the assembly of your exercycle before use can cause 
damage to the exercycle, serious injury to users and bystanders and can also 

compromise the effec�veness of you exercise program.  



15ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

EXPLODED DRAWING



16

EXPLODED DRAWING



17ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

DISPLAY CONSOLE

Functional Buttons: 

START/STOP: Ini�ates and pauses workouts.Begins body fat measurement. Only operates in stop 
mode. Holding the key for 3 seconds resets all func�on values to zero.

DOWN: Decreases the value of the selected workout parameter: TIME, DISTANCE, etc. During the 
workout, it reduces the resistance load.

UP: Increases the value of the selected workout parameter. During the workout, it elevates the 
resistance load.

ENTER: Used to input desired values or select workout modes.

TEST (PULSE, RECOVERY): Press to enter the Recovery func�on when the computer has the heart 
rate value. Recovery indicates Fitness Levels 1-6 a�er 1 minute. F1 represents the best level, while 
F6 is the least desirable.

MODE: Press to switch display from RPM to SPEED, ODO to DIST, WATT to Calories during the 
workout.

Workout Selec�on: A�er powering up, use the UP or DOWN keys to select the desired mode, then 
press ENTER to confirm.

Se�ng Workout Parameters: A�er selec�ng your desired program, you may preset several workout 
parameters for desired results.

WORKOUT PARAMETERS: TIME / DISTANCE / CALORIES / AGE

Note: Some parameters are not adjustable in certain programs.

Once a program is selected, press ENTER. "Time" parameter will flash. Use the UP or DOWN keys to 
select the desired �me value. Press ENTER to input the value. The flashing prompt will move to the 
next parameter. Con�nue using the UP or DOWN keys. Press START/STOP to begin the workout.

Program Operations:

Manual (P1): Select "Manual" using the UP or DOWN key, then press ENTER. The "Time" parameter 
will flash, allowing adjustment using the UP or DOWN key. Press ENTER to save the value and move 
to the next parameter to be adjusted. Con�nue through all desired parameters, then press 
START/STOP to start the workout.

Pre-programs (P2-P9): There are 8 pre-programmed profiles available, each with 24 levels of 
resistance. Se�ng parameters for pre-programs involves selec�ng a program using the UP or DOWN 
key, then pressing ENTER. Follow the same process as in the Manual program to adjust parameters.



18

DISPLAY CONSOLE

Wa� Control Program (P10): Select "Wa� Control Program" using the UP or DOWN key, then press 
ENTER. Follow the same parameter se�ng process as in the Manual program. The computer will 
automa�cally adjust the resistance load based on speed to maintain a constant wa� value. During 
the workout, the user can adjust the wa� value using the UP or DOWN keys.

BODY FAT PROGRAM (P11): Se�ng data for Body Fat involves selec�ng "BODY FAT Program" using 
the UP or DOWN key, then pressing ENTER. Follow the prompts to adjust gender, height, weight, 
and age using the UP or DOWN keys. Press START/STOP to begin measurement. A�er 15 seconds, 
the display will show Body Fat %, BMR, BMI, and BODY TYPE. Press START/STOP to return to the 
main display.

TARGET HEART RATE Program (P12): Select "TARGET H.R." using the UP or DOWN key, then press 
ENTER. Follow the same parameter se�ng process as in the Manual program. If the pulse is above 
or below the set TARGET H.R, the computer will adjust the resistance load automa�cally. Press 
START/STOP to begin the workout.

HEART RATE CONTROL Program (P13-P15): There are 3 target pulse selec�ons: 

P13- 60% TARGET H.R 
P14- 75% TARGET H.R 
P15- 85% TARGET H.R 

Select one using the UP or DOWN key, then 
press ENTER. Follow the same parameter se�ng process as in the Manual program. If the pulse 
deviates from the TARGET H.R, the computer will adjust the resistance load automa�cally.

User Program (P16-P19): There are four user programs available (U1 to U4). Select a user using 
the UP or DOWN key, then press ENTER. Follow the same parameter se�ng process as in the 
Manual program. A�er se�ng desired parameters, the level 1 will flash. Use the UP or DOWN key 
to adjust, then press ENTER. Press START/STOP to begin the workout.



19ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

SETTING YOUR BIKE UP

Saddle Height Adjustment

Seat Adjustment

Place your heel on one of the bike pedals and rotate to the furthest point on the pedal stroke (as 

experience the feeling of reaching for the pedal or sliding down the seat, you may need to make a 



20

SETTING YOUR BIKE UP

 —

 —

 —

 —



21ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

Cleaning
 

and prevent unnecessary corrosion stains and damage to the structural components from sweat 

Please ensure all sweat residue is wiped from any contact points or framework with a damp 
cloth using a suitable PH neutral detergent in water to avoid salt and corrosion deposits on your 

Frame and Pedals

CARE AND MAINTENANCE 

IMPORTANT INFORMATION



22

eg:

MAINTENANCE LOG

 

DATE HOURS DISTANCE SERVICE 
COMMENTS

01/06 15 16.5km none



23ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

 

 or visit  

Warranty Range

Warranty Time

 —

 —

The following conditions are not under warranty range:

A) 

The damage due to incorrect adjustment of the machine;

Repair and Maintenance Service
Please contact our Elite Fitness Service Department at 

LIMITED WARRANTY



24

—

—

—

—

—

 

   
Keep your knees slightly bent and slowly lean forward, back and shoulders relaxed, reaching 

   

 

   

Keeping your legs straight and the heel on the ground, lean 
 

   

   
 

WARM-UP EXERCISE



25ELITE DELTA SL RECUMBENT BIKE ASSEMBLY MANUAL

Note: Contact heart rate may provide inaccurate readings and is designed only as a guide

TRAINING STAGES



26

NOTES



 

@EliteFitnessNZ @EliteFitnessTV


